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Sample Name Li-ion Battery
Al B
57 LF304
Model
FH BN WAL S o 1 A IR A
Applicant EVE POWER CO., LTD
FHREMMIE  (FITEHFE - BT EHEAE 685
Applicant Address |[NO.68, Jingnan Avenue, Hi-tech Zone, Duodao District, Jingmen, Hubei
BT WAL S o J A IR A
Manufacture EVE POWER CO., LTD
R (FITEHK - B XH EAHE 685
Manufacture Address |NO.68, Jingnan Avenue, Hi-tech Zone, Duodao District, Jingmen, Hubei
mANLE MR | EeT AR
Appearance & Odor |Blue square shell

MR T %k Fo | = AR

Test method and

BAE (X TRREWZMNAENS RIEFfrEF M) ST/SG/AC.10/11/Rev.7, 38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

MK T E

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7, 38.3
.t Sk |
BARE I 2021-01-06 A B 2021-01-07~2021-02-07
Accepted date Test date
BEAN., BERE., ko, s, AEER. HE. EAHE,

Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Forced

Test items discharge.
AWK, ZHEFEHEGE (X TADLMmadi v Z N+ KRBT EFHN)
23 ST/SG/AC.10/11/Rev.7, 38.3 AR iEE K YA E)L(

Conclusion The sample has passed the test item %ITED N “Recommendations on the
TRANSPORT OF DANGEROUS DS”, Man of Test and Criteria
ST/SG/AC.10/11/Rev.7, 38.3.

s 1HLH UN3B.3 %M 2 (%5 : 0105230000511
Remark Attached with UN38.3 test summary (NoX01 0526@5%)11 ).
\ [ 45
o ’ A gy W#\ ] NL' ~
Approver TAE w e Checker: /Fﬁwl Appraiser : e B
1. 4 The results in this report are relevant only to the sample(s) tested.
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The battery information:
W, K A EET AR E 39V
Battery type Lithium ion batteries Nominal Voltage '
T RE Y E
TUEBE 304Ah =R 972.8Wh
Rated Capacity Total Energy
> | n =V 7 N
- RARSEE 3.65V B 7 L B O 150
Limited Charge Voltage Standard Charge Current
= )2 S > ; o
.ﬂ}iﬁﬁ%%mu 250A 75 B A F WL 152A
Maximum Charge Current Charge Cut-off Current
2k =
RO RA TR
. 152A Maximum Discharge 304A
Standard discharge Current
Current
B A R R Y W TR WA K7k
Discharge Cut-off \Voltage ' Physical description Cuboid
g XA j ' ANE
EE 54804100g WL A R AL W 64T 4 50 Ay A IR A B
Mass Manufacturer of cell EVE POWER CO., LTD
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e | Wil e REERIIEART ) DY
F5 | WA E SR Stand requirement or the clause number of A 25 R RAL %\. ik
No. Name of test standard Test result Test conclusion | Remark
5 M KAE(xTRABRRWEMWENS R
1 ilﬁtude I FuAr vk F M) UN Manual of Tests and YRGE - /
: . Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 1 Passed
simulation T1 Test T1
‘ HAE(ET ARG W EREENE &
’ BRI I Fu AR F ) UN Manual of Tests and LM% 2 AH /
Thermal test Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 2 Passed
T.2 Test T.2
KAE(xTRARRTEMNENS K
3 ¥x 30 I A AR F ) UN Manual of Tests and L% 3 oS /
Vibration Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 3 Passed
T.3 Test T.3
KAEE(XTABREHEMNENS R
A W Ih Fafr o F ) UN Manual of Tests and LI % 4 i /
Shock Criteria ST/SG/AC.10/11/Rev.7, 38.3 it % | See Appendix 4 Passed
T.4 Test T.4
s dE B BRAEE(KTRER MM ENS R
g Excternal SFort Ih Fa kR F M) UN Manual of Tests and W% 5 o /
AN Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 5 Passed
clgit T5Test T5
‘ BAEBE(R TR DEMNAENF R
6 ¥ E IhFufr o F M) UN Manual of Tests and Wi % 6 S /
Crush Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 6 Passed
T.6 Test T.6
KAE(x TRBRTMEMNENS R
7 o) I AR F ) UN Manual of Tests and W% 7 3 H /
Overcharge Criteria ST/SG/AC.10/11/Rev.7, 38.3 . % | See Appendix 7 | Not applicable
T.7 Test T.7
REE(EFRBRENERHARS &
8 5 4 A Io Ao AR F A ) UN Manual of Tests and T % 8 i /
Forced discharge | Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 8 Passed
T.8 Test T.8
MK BRIE . .
Test’)ﬁgffiii’fn ent B 20°C-25°C; FREIEE . 45%-75%
.- Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
condition
MR I E /
Test items
S AR I
Subcontracted test o % / il /
condition < Name Post code
Subcontracted -
Laboratory Mt / e /
Address Tel
1.7 X6 i 3 Tlle 1'est!lts in this report are relevant only to the sample(s) tested.
2. i NSRS R A S H AR . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 M1 MWATE 4 & A
No. Appendix 1 Name of test Altitude simulation
R W R b 47 R & T SR T 11.6kPa A 3R 20°C35C TR M E D 6h, R W i
MAANTEERKR, TBR. RHS. TRE. RRRFTRE, I ELEMNRE B8
AARE FWTEEESD THAE#RTX — KB AT ERN 90% (2B RSB IR I o A2 A
EER | AR )
Requirement | Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
of Standard | temperature 20 5 <C. Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
wem g A | CUA-COM: & — MBI 5 & T L By W
S;:n lé“‘ C1#~C5#: first cycle in fully charged states.
s | COH=CLO#: % =+ B MBI 5245k b i 3.
C6#~C10#: after 25 cycles ending in fully charged states.
M3 AT Before M Ja After 23m Fol A i T
Sample No. WL T T 8 W E W T IF s v %) 0CV (%) Test result
ma(g) vi(v) m2(Q) Va(V)
Cl# 5522.5 341 5522.3 3.40 0.00 99.71 0
C2# 5530.8 3.40 5530.6 3.39 0.00 99.71 0]
C3# 5535.4 3.39 5535.3 3.38 0.00 99.71 0]
Ca#t 5522.9 341 5522.7 3.40 0.00 99.71 0]
Co# 5530.6 3.42 5530.5 341 0.00 99.71 0]
Cé# 5531.3 341 5531.3 3.40 0.00 99.71 0]
C7# 5540.6 3.40 5540.3 3.40 0.01 100.00 0]
ca# 5538.3 3.42 5538.1 341 0.00 99.71 0
Co# 5537.5 341 5537.4 3.40 0.00 99.71 0
Clo# 5533.3 3.40 5533.2 3.39 0.00 99.71 0]
de LR V-EER; D-AER; R-BE; FRK; O-TMtE. BHA. TR, BEE. TR,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
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5 Mtk 2 MK T E 4 A IR
No. Appendix 2 Name of test Thermal test
R AT A ERPREET 2CRCTHERED 6h, HEHAEREREFT-40CRCT
FIRE D 6h (AR 2 b 40 2 BB T HOR K00 R % Y B Bl £ 0 0 12h ), BANMIOR K30 iR 2
IB] &y 35 K B 18] 18] % % 30min, & 10 K, FH P A K5 ot o b 41 AR IR R 20C5°C T
#24h, RIERHMB BB ANTEER K, LB, THR . THE, THRRPTRRE, FHE
AN L B B A A R I JE T B E R D THABATX — R A BER 90% (T4 HER
A5 B B0 B 3 B W AL TR S )

FRUEZE R | Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 +2 <C,
Requirement | followed by storage for at least six hours at a test temperature equal to - 40 £2 <C. The maximum time
of Standard | interval between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times,

after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 5 <C.).
For large cells and batteries the duration of exposure to the test temperature extremes should be at least
12 hours. Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement relating
to voltage is not applicable to test cells and batteries at fully discharged states.

pem kA | CL-CO#: o — MBI 5E & T8 L By

S;”m lo | CL#=C5#: first cycle in fully charged states.
wntys | COA=CLOR: % = FAMET 54 5 b i
C6#~C10#: after 25 cycles ending in fully charged states.
M3 AT Before MR JE After 23 Tl A i T
Sample No. | ®RE | FHEEE MR E | FEEE (%) OCV(%) Test result
m1(g) vi(V) m2(g) Va(V)
Cl# 5522.3 3.40 5522.1 3.38 0.00 99.41 @)
C2# 5530.6 3.39 5530.1 3.38 0.01 99.71 0
C3# 5535.3 3.38 5535 3.36 0.01 99.41 0]
Ca# 5522.7 3.40 5522.4 3.38 0.01 99.41 0
C5# 5530.5 341 5530.2 3.39 0.01 99.41 0]
Coé# 5531.3 3.40 5531.1 3.32 0.00 97.65 @)
Cr# 5540.3 3.40 5540 3.39 0.01 99.71 @)
Cc8# 5538.1 341 5537.9 3.39 0.00 99.41 0]
Co# 5537.4 3.40 5537.2 3.38 0.00 99.41 0
C10# 5533.2 3.39 5533.1 3.37 0.00 99.41 0]
de LR V-EEAR; D-fRR; R-BE; F-RK; O-TbE. BHA. AR, BEE. TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

» i 3 . The results in this report are relevant only to the sample(s) tested.
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5 Mt 3 MK T E 4 A ¥ 5t
No. Appendix 3 Name of test Vibration
o E A LRI AR AR R ARG EE L, AE®ZK, MEAE THz #7 200Hz
Z 632 5 B E 2| THz 83t #4340 15min, 3t =/ B A 28 A 09 W 2 M 41 0% 7 | B AN 7 1
FEHAT 12K, —Hks3h, REHMR B AN T EENR K. TBK. LHA. THEEK, &
WRMEME, FEEARB RS AERBD FN TR ETR ) THEHTX — KB AT
JEHY 90 % (52 A R AS B3R 30 H o 3R B o 2 BR A )

Rk E R Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
Rfuirenw/ent cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
oqutan dard waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15

minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be perpendicular
to the terminal face. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

pem kA | CUA-COM: & — MBI 50 & F0 L By W

S;:n lé“‘ C1#~C5#: first cycle in fully charged states.
ot | CO#~C10#: 5 =+ HAMEI 5455 By
C6#~C10#: after 25 cycles ending in fully charged states.
MK 7T Before MK J& After =4 F o I
SampleNo. | ®#RE | FHEEE MR E | TEEE (%) 0CV(%) Test result
mu(9) vi(v) m2(9) V2(V)
Cl# 5522.1 3.38 5522 3.37 0.00 99.70 0]
C2# 5530.1 3.38 5529.8 3.36 0.01 99.41 0]
C3# 5535 3.36 5534.8 3.35 0.00 99.70 O
Ca# 5522.4 3.38 5522.2 3.37 0.00 99.70 @)
Ch# 5530.2 3.39 5530.1 3.38 0.00 99.71 0]
Co# 5531.1 3.32 5530.9 3.32 0.00 100.00 0]
C7# 5540 3.39 5539.8 3.37 0.00 99.41 O
C8# 5537.9 3.39 5537.5 3.36 0.01 99.12 @)
Co# 5537.2 3.38 5537.1 3.37 0.00 99.70 @)
Clo# 5533.1 3.37 5533 3.35 0.00 99.41 ]
Ee Lt V-EEAR; DMK R-BE; Rk O-TbE. BHA. AR, BEE. TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
RS 5| A ) AR . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 fit & 4 MK T E 4 A N
No. Appendix 4 Name of test Shock
Ko A R E X R REARRRE L, T/ A wbd, MU w#EE A 150gn =
gn= /(100850 / mass) F B /NF B9 I 52 o 5, Pk 35 42 A e E§ms, % = /M4 B3 B B oA Rt
HEMMERH IR, 18X, ZXBHBIBHANTEER.. TBF. THA. &
. RBRMEMSE, I BRI b i AR 5 iy e B D T AT —
RERHEN 9% (ZaB e RAWRBEHFEHRARS) o
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FRVEZE K | support all mounting surfaces of each test battery. Each small batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 150gn or acceleration (gn) =./(100850 / mass) and pulse duration of 6
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.(NOTE: Mass is expressed in kilograms)
pogpa | CLACHE: & —IMETE 2T i
S:rJn le | CL#~C5#: first cycle in fully charged states.
cths | CO#=CL0%: % =+ HAMEI 547 By
C6#~C10#: after 25 cycles ending in fully charged states.
‘ 3K 77 Before MK 5 After B4 F b
SampleNo. | H#RE | FTHEEE MR E | TEEE (%) 0CV(%) Test result
ma(g) vi(v) m2(9) Va(v)
Cl# 5522 3.37 5522 3.37 0.00 100.00 0]
C2# 5529.8 3.36 5529.8 3.36 0.00 100.00 O
C3# 5534.8 3.35 5534.8 3.35 0.00 100.00 0]
Ca# 5522.2 3.37 5522.2 3.37 0.00 100.00 @]
C5# 5530.1 3.38 5530.1 3.38 0.00 100.00 0]
Coé# 5530.9 3.32 5530.9 3.32 0.00 100.00 @)
Cr# 5539.8 3.37 5539.8 3.37 0.00 100.00 0]
c8# 5537.5 3.36 5537.5 3.36 0.00 100.00 0]
Co# 5537.1 3.37 5537.1 3.37 0.00 100.00 O
C10# 5533 3.35 5533 3.35 0.00 100.00 @)
de LR V-EEAR; D-fRR; R-BE; Rk O-TtE. BHA. MR, BEE. TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

» i 3 . The results in this report are relevant only to the sample(s) tested.
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FF5 fit & 5 MR E 4 ¢ b8 K
No. Appendix 5 Name of test External short circuit
AR B0 B ot 3 R St A B A T IR E AR E AR 5THC ), FE 5734°C T L sk L A1 2 % KA LB
INT 01Q B A, YW m A R IR EEE| ST CE A4S E D 1h, KEEHEHIT,
B E B M A 6h 4 4 KiK. Wb E kA s IR E R A 170°C, SRR
6h R R AR . TR R A T
FREZE K |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of [reaches 5744°C and then the cell or battery shall be subjected to a short circuit condition with a total
Standard  |external resistance of less than 0.1 ohm at 5744°C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744 °C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test
C1#~C5#: % — METF T4 70 W B o 5
FEIRA  |Cla~C5#:  first cycle in fully charged states.

Sample status

Co#~CL10#: % T+ HNMEIF A 70 W i B 3,

C6#~C10#: after 25 cycles ending in fully charged states.
%o ogp o ) 22 e g 3 3
Sﬁ:;fl\ﬂlio_ Max Stﬁriﬁiﬁeﬁﬁe(@) %ﬂgs? réeiu%it it Remark
Cl# 70.8 @) /
C2# 71.5 ) /
C3# 72.1 @) /
Cat# 70.9 O /
C5# 72.3 @) /
Co# 70.7 @) /
Cr# 80.8 @) /
Cstt 75.9 0o /
Co# 77.8 @) /
c1o# 80.5 @) /
E: DK R-BHE; F-RX; O-L#Ek, R#HHE. LK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

. The results in this report are relevant only to the sample(s) tested.
| 4R+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fif % 6 MWK T E 4 A HrE
No. Appendix 6 Name of test Crush
EFH TR . % . T /A i f 5/ T 18mm W BB ) : \
KR T R HE AP Z B G E, RN EEHMA, BF - NERBA ENRE LY
A 15cmis. HrERFEHAT, HEIHMIAUT ZMEFERZ —HMRES
(a) 7 m By 4 & 3£ %] 13kN2D.78KN;
(b . iy L B T [ £ 0 100mV; 2K
(C) 3 B A3k R 44 B B 50 % UL |
ARAE Y AR AE 5 v o B NS S B — R o A AR R B NP R R o EIAE A A B A
HPEAW T W HEE. 0K ERE,
TR B St B W 4 B A R L S AN IR R R AT 170C, A ARBIT R P ARG E 6 ANE RN
epEg |ORE RBE EEX
Re uireme/nt of Crush(applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18 in
qStan dard diameter):A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached. (a)The applied force reaches
13kN=+0.78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170 <C and there is no disassembly and
no fire during the test and within six hours after this test.
Cl1#~C15#: % — B 50%Hy € 2 & 1y i
FEWRA |Cl1#~C15#:  first cycle at 50% of the design rated capacity of cell.
Sample status |C16#~C20#: % — -+ HAMEFF 50% 4 # € A & By B,
Cl16#~C20#:. after 25 cycles at 50% of the design rated capacity of cell.
o Bl oH ¥ o EL 2o oH
wags |WERERRER \gope| 45 | pags |(WERERRER ppus! g4
Max Extefal Test result | Remark Mz External Test result | Remark
Sample No. | remnerature(C) Sample NO. | remperature('C)
Cli# 21.7 O / Cle# 21.2 @] /
Cl2# 22.1 O / Cl7# 22.1 @] /
Cl3# 21.9 ) / cls# 21.8 @) /
Cla# 21.5 ) / C19# 22.1 O /
Cl15# 21.3 ) / C20# 215 O /
E: D-fA; R-BEE; F-RXK; O-LMK, B#HHE. LR

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

fi . The results in this report are relevant only to the sample(s) tested.
RS 5| A ) AR . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 & 7 MK T E 4 A HE 7T

No. Appendix 7 Name of test Overcharge
THEFEAEREFENNRAELE LB BTN FRE, KRR ANEERL AT

(a) #lEBEWN T EEL KT 18V B, K50 By & /D 8L JE R B3 41 & K 7 W WL JE B 7

s 22V BE P WD #

(b) #FlEHEWH T EXT 18V B, R R/DEEN TR A A HEBERN 1.2 1,
R A SR E TR 24h, A RR B 7 R W R KA TR B .

S The charge current shall be twice the manufacturer's recommended maximum continuous charge

current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

Requirement

f Standar ; .
of Standard voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
RERE |
Sample status
GEE R MR 4 R & iE
Sample No. Test result Remark
/ /
/ /

REEHE BRI EE S ER A
, , e E A B — A T R AP B

Y TR T TR Y S
W, REREATREHER,

/ / Batteries or single cell batteries not
equipped with battery overcharge protection
/ / that are designed for use only as a

component in another battery or in
equipment, which affords such protection,

! / are not subject to the requirements of this
test.

/ /

/ /

H: DR R-BLE,; F-RK; O-TME. THHE. TR,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

. The results in this report are relevant only to the sample(s) tested.
79805 R & I % AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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No. Appendix 8 Name of test Forced discharge
IR BT L R E IR T 5 12V S E R R B, ERAEIAE TH e
FE B B R LR B A TR e, R MR T H R R R MR 7 RN R T
MR
kTR Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12 V
R R g D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement e . : . or
of Standard manufa(_:turer.. The spec!fleq dlschargq current is to be obtained by connecting a resistive load of_the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
S;?n lo | C21#-C30#: firstcycle in fuIIy dlscharged states;
otys | CBL#~CAO#: % —+ HAMEI E LML B,
C31#~C40#: after 25 cycles in fully discharged states.
f ok MK R &iE G R MK R %iE
Sample No. Test result Remark Sample No. Test result Remark
C21# O / C31# 0] /
C22# O / C32# o) /
C23# 0] / C33# o) /
C24# O / C34# o) /
C25# 0] / C35# 0] /
C26# 0] / C36# 0] /
C27# O / C37# o) /
C28# o) / C38# o) /
C29% O / C39# 0] /
C30# 0] / cao0# 0] /
jEE: D'%%; R';ﬁ ZJ,IJ; F-ﬁx; O-iﬁﬁg’/ﬁi\ i/ﬁ&ﬁd\ iﬁXo
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

fi . The results in this report are relevant only to the sample(s) tested.
PR 51 3 AU A R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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& E KR
Photo of the sample

", IF AL B, 0 T A,
Battery front appearance Battery side appearance

W, L %5 18 (4 Wh)
Battery nameplate (With Wh)
B 4 '

7 . The results in this report are relevant only to the sample(s) tested.
AR5 A I H AIR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.

1QTC-QP-16-03-010



M8 XERANPR LD e

GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CENTER o=

0000128164

No:  01052100000116-1(E)

etk RESN R RIS K iE66 SBEE :
ik: www.iqtcen  H4: 510623 Date: 2021 55'5 02 H 07 H
Add: Tower B, No.66 Huacheng Avenue, Zhujiang Xincheng, Tianhe District, Guangzhou, China Page 14 of 14

Website: www.igte.cn Postcode: 510623

= B
Statement
LARE TR R B AE L
The test report is invalid without the official stamp of IQTC.
2 AJETHEAN. FHEARERALL TR
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERK LR, AEALREFHARE, THBLMEFH KRR E.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report
without written permission of IQTC

4.5 P b A n SERR A i RO R, EPRAE W AR P e L RGE R AR T, U AR N B A
AHEAE AT A X 5T o

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
SR EEARN, RTREAREZERTERARGREMRSE,
Obijection to the test report must be submitted to IQTC within 15 days
6. A M & AT B AE i LT
The test report is valid for the tested samples only.
TRt JCARE)S MTAFRMEALE L FCL102 F (RIARFMERE)
Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
H. 3% (Tel): 020-38669019-811

H, ¥ B 45 (E-mail) :  battery@igtc.cn; itl@igtc.cn

* ox ox % 4p A Endof report * * * *

fi . The results in this report are relevant only to the sample(s) tested.
RAFAR 5| R AU 4 AR, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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